
 
Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0026964 

Facility Type Municipal APS ID 1133227 

Major / Minor Major Authorization ID 1519841 

a 
Applicant and Facility Information 

a 

Applicant Name 
Lower Perkiomen Valley Region Sewer 
Authority 

 
Facility Name Oaks WWTP 

 

Applicant Address PO Box 297, 101 Station Avenue  Facility Address 101 Station Avenue   

 Oaks, PA 19456-0297   Oaks, PA 19456  

Applicant Contact Michael McGann  Facility Contact Michael McGann  

Applicant Phone (610) 676-9040  Facility Phone (610) 676-9040  

Client ID 204815  Site ID 446153  

Ch 94 Load Status Not Overloaded  Municipality Upper Providence Township  

Connection Status No Limitations  County Montgomery  

Date Application Received March 4, 2025  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility, Pretreatment  

  

Purpose of Application Permit Renewal  

a 

 

Summary of Review 

Applicant requests renewal of an NPDES permit to discharge 14.25 MGD annual average flow of treated sewage effluent 
from the Oaks WWTP to the Schuylkill River.  The maximum monthly flow, used to prepare the annual Municipal Waste load 
Management Report to help determine whether a “hydraulic overload” situation exists, as defined in Title 25 Pa. Code 
Chapter 94, is 26 MGD.  The organic design capacity is 26,000 lbs./day of BOD5.    
 
Tributary municipalities to the system are Borough of Collegeville, Borough of Trappe, Lower Providence Township, Upper 
Providence Township, Perkiomen Township, and Skippack Township.   
 
Influent enters through two mechanical bar screens, is metered and pumped to two primary grit separators, then to six 
primary settling tanks, followed by A/O Activated Sludge or Conventional Activated Sludge or Step Feed Activated Sludge, 
and Contact Stabilization Activated Sludge (a modification of Step Feed Activated Sludge) aeration processes, then to four 
final clarifiers, followed by two chlorine contact tanks, de-chlorination system by sodium bisulfite, post aeration by cascade 
and effluent discharge to the Schuylkill River. Outfall 001 is located immediately above the confluence with Perkiomen 
Creek. 
 
Primary and secondary waste sludges are blended in a sludge day tank. The blended sludges are then dewatered through 
two belt filter presses, filter cake is lime stabilized, and ultimate disposal is primarily by land applications with landfill disposal 
as an alternative. Nonexceptional quality sludge is produced. 
 
No upgrades are proposed at this renewal. Based on the DMRs review and the comments from operations section, the 
facility is in compliance with the permit requirements and operating well.  
 
 

Approve Deny Signatures Date 

X  Sara Abraham 

Sara Reji Abraham, E.I.T. / Project Manager August 12, 2025 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 08/13/2025 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

2 

Summary of Review 

Site stormwater is discharged through Outfalls 002 and 003.  Outfall 002 drains the influent pump station, grit handling, 
primary settling, and sludge handling areas, and flows to a drainage swale to the Schuylkill River.  Outfall 003 drains the 
aeration tanks, final clarifiers, and chlorine contact tank areas and flows to a drainage swale to Perkiomen Creek.   
 
The Schuylkill River is listed as impaired for PCBs.  In April 2007, EPA established the “PCB Total Maximum Daily Load for 
the Schuylkill River” to address the impairment.  The TMDL was established using a water quality criterion of 0.044 ng/l for 
PCBs. The wasteload allocation assigned to this facility is 2.37 x 10-3 grams/day. Facility submitted a PCB PMP on August 
18, 2016, and was approved on March 17, 2017. An annul PCB PMP report for the year 2024 -2025 was submitted on May 
28, 2025. Facility developed a baseline loading using the results of all PCB effluent sampling performed to date. Report 
shows an estimated normalized baseline loading to the Schuylkill River from Oaks WWTP is 0.025 gm/day. 
Based on the review of the report, the requirement to continue implementation of the PMP and annual PCB monitoring 
similar to the existing permit is included in the new permit. 
 
The facility currently implements an EPA approved Pretreatment Program. Industrial users include:  
 

(i) Viant Collegeville, LLC 
(ii) ADS/Transicoil 
(iii) Glaxo SmithKline LLC  
(iv) The Dow Chemical Company 
(v) S.S. Industries Holdings, LLC  
(vi) Allen-Bradley Company, LLC 
(vii) PA DOC SCI-Pheonix  
(viii) Graphic Packaging International, Inc. 

 
DRBC docket no. D-2001-042 CP-6 was approved on June 10, 2020, for this facility’s discharge.  
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
Act 14 Notifications:  
 
Upper Providence Township       -          February 26, 2025 
Montgomery County                    -          February 26, 2025 
 
Permit Conditions:  
 

A. No Stormwater to Sanitary sewers 
B. Acquire Necessary Property Rights 
C. Proper Sludge Disposal 
D. Chlorine Optimization 
E. Notification of Responsible Operator 
F. Fecal Coliform Reporting 
G. Operations and Maintenance Plan 
H. Pretreatment Program Implementation 
I. Solids Management 
J. WET Requirement 
K. Stormwater Requirements 
L. PCB PMP and Monitoring 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 14.25  

 Latitude 40º 7' 13.54"  Longitude -75º 27' 43.02"  

 Quad Name Valley Forge  Quad Code 1842  

 Wastewater Description: Treated Sewage Effluent  

 

 Receiving Waters Schuylkill River (WWF, MF)  Stream Code 00833  

 NHD Com ID 26003364  RMI 32.35  

 Drainage Area 1689.9 mi2  Yield (cfs/mi2) 0.203  

 Q7-10 Flow (cfs) 343 *  Q7-10 Basis 
PA Stream Stats (previous 
fact sheet)  

 Elevation (ft)  70.1  Slope (ft/ft) 0.0004  

 Watershed No. 3-D  Chapter 93 Class. WWF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status Final, 04/07/2007  Name Schuylkill River PCB TMDL  

    

 Nearest Downstream Public Water Supply Intake PA American- Norristown Intake  

 PWS Waters Schuylkill River   Flow at Intake (cfs) 350  

 PWS RMI 27.5  Distance from Outfall (mi) 4.85  
 

 
*Outfall 001 is located on the upstream side of the confluence with Perkiomen Creek. Since flow from Perkiomen Creek 
mixes immediately below the outfall, the DA and Q7-10 include Perkiomen Creek.  
 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0  

 Latitude 40º 7' 14.12"  Longitude -75º 27' 42.73"  

 Wastewater Description: Stormwater  

 

 Receiving Waters Schuylkill River (WWF, MF)  Stream Code 00833  

 NHD Com ID 26003364  RMI 32.5700  

 Watershed No. 3-D  Chapter 93 Class. WWF, MF  

 Assessment Status Impaired  

 Cause(s) of Impairment POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status Final,04/07/2007  Name Schuylkill River PCB TMDL  

 

 

 

 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 40º 7' 9.17"  Longitude -75º 27' 28.35"  

 Wastewater Description: Stormwater  

 

 Receiving Waters Perkiomen Creek (WWF, MF)  Stream Code 01017  

 NHD Com ID 26003370  RMI 0.0400  

 Watershed No. 3-E  Chapter 93 Class. WWF, MF  

 Assessment Status Attaining Use(s)  

    
 

 
 
 
 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Oaks WWTP 
 

WQM Permit No. Issuance Date 

4698412 A3 09/01/2016 

4698412 A2 08/21/2015 

4698412 A1 03/04/2005 

4698412 07/07/1998 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Activated Sludge Sodium Hypochlorite 14.25 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

26 26000 Not Overloaded Dewatering Landfill 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

5 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from February 1, 2024 to January 31, 2025) 

 
Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 6.291 7.179 5.841 5.318 5.49 6.587 6.043 5.947 6.746 10.958 12.17 9.081 

Flow (MGD) 
Daily Maximum 9.187 10.948 10.231 5.726 6.086 12.451 7.836 8.17 7.938 35.527 26.368 11.76 

pH (S.U.) 
Instantaneous 
Minimum 6.5 6.7 6.8 6.7 6.7 6.7 6.8 6.7 6.7 6.7 6.6 6.6 

pH (S.U.) 
Instantaneous 
Maximum 6.9 7.2 7.2 7.1 7.3 7.3 7.1 7.1 7.2 7.0 7.2 6.9 

DO (mg/L) 
Instantaneous 
Minimum 10.0 9.9 7.3 6.6 8.8 9.9 7.8 10.5 11.2 11.6 12.1 12.5 

DO (mg/L) 
Average Monthly 10.6 10.7 9.6 9.4 9.5 10.4 10.1 11.0 11.6 12.2 12.6 12.8 

TRC (mg/L) 
Average Monthly < 0.04 < 0.1 < 0.04 < 0.1 < 0.1 < 0.1 < 0.1 < 0.04 0.04 < 0.04 < 0.05 0.03 

TRC (mg/L) 
Instantaneous 
Maximum 0.11 0.42 0.1 0.17 0.51 0.23 0.14 0.1 0.09 0.2 0.44 0.07 

CBOD5 (lbs/day) 
Average Monthly 166 203 159 130 115 150 146 155 146 468 436 247 

CBOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 10390 11488 10719 7731 8325 8434 8753 9480 9457 9357 9986 9639 

CBOD5 (lbs/day) 
Weekly Average 201 276 162 159 140 189 187 171 178 1489 618 253 

CBOD5 (mg/L) 
Average Monthly 3.2 3.4 3.3 3 3 3 3.0 3.0 3.0 3.3 3.7 3.3 

CBOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 201 200 219 174 182 156 175 191 169 122 104 130 

CBOD5 (mg/L) 
Weekly Average 3.0 5.0 3.0 4 3 3 4.0 4.0 3.0 7.0 5.0 3.0 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

6 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 14480 14092 13426 11068 11783 11947 10709 13164 14449 13664 14814 13313 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 274 265 292 246 262 223 213 272 262 156 164 180 

TSS (lbs/day) 
Average Monthly 318 356 353 257 227 253 239 261 242 952 696 492 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 13603 15575 12956 12758 13069 13691 12520 14456 16110 15440 17509 15534 

TSS (lbs/day) 
Weekly Average 403 378 417 333 263 273 311 282 333 3150 972 495 

TSS (mg/L) 
Average Monthly 6.0 6.0 7.0 6.0 5 5 5.0 5.0 4.0 6.0 6 6.0 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 263 264 267 288 285 253 249 293 288 196 177 208 

TSS (mg/L) 
Weekly Average 7.0 7.0 8.0 7.0 6 6 6.0 6.0 6.0 14.0 7 7.0 

Total Dissolved Solids 
(mg/L) 
Average Monthly 687 600 715 723 718 661 675 646 616 484 506 631 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 762 663 763 785 758 727 740 725 635 600 530 655 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 2.0 < 7.0 8.0 8 7 12 11 14 < 4 < 3.0 7 < 4.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 261 155 22 93 41 30 46 77 30 921 141 30 

Total Nitrogen (mg/L) 
Average Monthly < 19.48 < 19.19 20.33 < 21.24 < 20.1 < 18.87 < 17.92 < 19.16 < 17.85 < 13.97 13.15 < 15.25 

Ammonia (lbs/day) 
Average Monthly 159 164 226 81 35 23 45 93 108 178 325 150 

Ammonia (mg/L) 
Average Monthly 3.18 3.03 4.71 1.81 0.74 0.44 0.85 1.82 1.92 1.56 2.86 2.05 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

7 

Total Phosphorus 
(mg/L) 
Average Monthly 4.11 3.17 4.35 4.64 5.22 3.82 4.06 4.02 2.9 1.98 1.94 1.93 

Total Cadmium (mg/L) 
Average Monthly < 0.001 < 0.001 < 0.0001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.0010 < 0.001 < 0.001 < 0.001 

Total Copper (mg/L) 
Average Monthly 0.010 0.010 0.010 0.020 0.010 0.009 0.009 0.010 0.009 0.020 0.010 0.020 

Total Copper (mg/L) 
Daily Maximum 0.013 0.010 0.013 0.015 0.010 0.009 0.009 0.014 0.009 0.017 0.013 0.019 

Sulfate (mg/L) 
Average Monthly 56.2 65.4 67.1 61.7 61.5 50.5 53.8 48.6 45.5 21.2 32.7 41.3 

Chloride (mg/L) 
Average Monthly 278 234 250 232 249 200 214 208 211 96.1 191 227 

Bromide (mg/L) 
Average Monthly < 1.0 < 1.0 < 1.0 < 1.0 < 1 < 1.0 < 1.0 < 1.0 < 1 < 1.0 < 1.0 < 1.0 

Total Phenolics (mg/L) 
Average Monthly < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 0.006 < 0.002 < 0.002 < 0.002 0.002 < 0.002 

PCBs (Dry Weather) 
(pg/L) 
Daily Maximum  305           
PCBs (Wet Weather) 
(pg/L) 
Daily Maximum  299           
Chronic WET - 
Ceriodaphnia Survival 
(TUc) 
Daily Maximum  GG   GG   12.5   GG  
Chronic WET - 
Ceriodaphnia 
Reproduction (TUc) 
Daily Maximum  GG   GG   12.5   GG  
Chronic WET - 
Pimephales Survival 
(TUc) 
Daily Maximum  GG   GG   12.5   GG  
Chronic WET - 
Pimephales Growth 
(TUc) 
Daily Maximum  GG   GG   12.5   GG  

 

 
DMR Data for Outfall 002 (from February 1, 2024 to January 31, 2025) 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

8 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             pH (S.U.) 
Daily Maximum  7.9           
CBOD5 (mg/L) 
Daily Maximum  8.7           
COD (mg/L) 
Daily Maximum  49           
TSS (mg/L) 
Daily Maximum  18.0           
Oil and Grease (mg/L) 
Daily Maximum  < 5           
Fecal Coliform 
(No./100 ml) 
Daily Maximum  < 2420           
TKN (mg/L) 
Daily Maximum  1.66           
Total Phosphorus 
(mg/L) 
Daily Maximum  0.377           
Dissolved Iron (mg/L) 
Daily Maximum  0.03           

 

 
DMR Data for Outfall 003 (from February 1, 2024 to January 31, 2025) 

 
Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             pH (S.U.) 
Daily Maximum  7.5           
CBOD5 (mg/L) 
Daily Maximum  6.2           
COD (mg/L) 
Daily Maximum  28           
TSS (mg/L) 
Daily Maximum  6.0           
Oil and Grease (mg/L) 
Daily Maximum  < 5           
Fecal Coliform 
(No./100 ml) 
Daily Maximum  < 2420           
TKN (mg/L) 
Daily Maximum  0.85           



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

9 

Total Phosphorus 
(mg/L) 
Daily Maximum  0.196           
Dissolved Iron (mg/L) 
Daily Maximum  0.03           

 
 
 

Compliance History 

 
 
None



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

10 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 14.25 

Latitude 40º 7' 13.00"  Longitude -75º 27' 43.00" 

Wastewater Description: Treated Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
 
 
Water Quality-Based Limitations 
 

Parameter Limit (mg/l) SBC Basis 

CBOD5 18 Average Monthly WQM 7.0 

NH3-N 7.2 Average Monthly WQM 7.0 

DO 5 IMIN WQM 7.0 

TSS 30 Average Monthly DRBC 

Fecal Coliform 
200 col/100ml Geo Mean 

Ch. 92a.47(a)(4) and DRBC 1,000 col/100ml IMAX 

TRC* 0.178 mg/l  Average Monthly Spreadsheet  

Total Phosphorus Report Average Monthly SOP/Data collection 

Total Nitrogen Report Average Monthly SOP/Data collection 

Total Dissolved Solids 1,000 Average Monthly DRBC 

E.Coli** Report Inst. Max. Chapter 92.a/SOP 

 
For the conventional parameters, CBOD5, NH3-N, and DO, limits are carried over from the current permit.   In 2002, the 
Department conducted a Schuylkill River Reallocation Study for all POTWs between Black Rock and Norristown Dams.  
The proposed revised limits, taking into account future growth for Montgomery County Sewer Authority and a design 
annual average flow of 12.8 MGD, were CBOD5 = 20 mg/l (summer), NH3-N = 8 mg/l (summer), and DO min = 5 mg/l.  
The proposed revisions were submitted to EPA for approval 5/1/2002 and were public noticed in the PA Bulletin1/18/2003.  
For the earlier permit in 2009, the limits were reduced to CBOD5 = 18 mg/l (summer) and NH3-N = 7.2 (summer), 
reflecting a no-net increase in permitted load at an expanded flow of 14.25 MGD.   
 
*This is more stringent than the existing limit in the permit. Based on the review, this limit is achievable by the facility.  
 
** E. Coli monitoring is included in the draft permit according to the DEP SOP guidance (Chapter 92.a.61). This is a new 
requirement and is consistent with the requirements of other similar discharges in the area. 
 
All other limits are existing and carried over to the draft permit.  



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

11 

TDS: The maximum TDS concentration reported in the application is 785 mg/l which is higher than the state water quality 
criterion. The current limit is recommended to continue in the draft permit.  
 
PFAS: As part of the permit renewal, facility provided the PFAS sampling results. The reported maximum concentrations 
for Outfall 001 are 12 ng/l for PFOA, 5.2 ng/l for PFOS, 7.9 ng/l for PFBS and 1.6 for HFPO-DA. Quarterly monitoring for 
these PFAS parameters is included in the permit.  
 
The following footnote is also included in Part A of the permit according to DEP guidance: The permittee may discontinue 
monitoring for PFOA, PFOS, HFPO-DA, and PFBS if the results in 4 consecutive monitoring periods indicate non-detect 
results for all these parameters at or below Quantitation Limits of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for 
PFBS and 6.4 ng/L for HFPO-DA. When monitoring is discontinued, permittees should enter a No Discharge Indicator 
(NODI) Code of “GG” on DMRs 
 
A Reasonable Potential Analysis was conducted using DEP’s Toxic Management Spreadsheet (TMS) and the following 
limits are recommended:  
 

Parameter  Maximum 
Concentration in 
Application (ug/l) 

WQBEL from 
TMS 
(ug/l) 

Comments 

Total Cadmium <1 Report Recommend existing 
monitoring 

      Total Copper   19 30.6 (Ave. Mo.) Limit*  

Total Zinc 57 Report Monitoring, New parameter 

3,3-Dichlorobenzidine <5.5 1.47 (Ave. Mo.) Monitoring, New parameter** 

Heptachlor 0.009 0.0002 (Ave. 
Mo.) 

Monitoring, New parameter*** 

 
 
*Recommended copper limits are more stringent than the existing limits. Based on the review, the facility is able to 
achieve the proposed limits. 
 
** 6 results are reported for 3,3- Dichlorobenzidine and all of them are ND. The MDL used for the analyses is 5.5 ug/l 
while the DEP recommended Target QL is 5 ug/l. Monitoring is recommended for draft permit. We suggest using more 
stringent test method using DEP recommended Target QL for future analyses. 
 
*** 6 results are reported for Heptachlor; three results are ND using a TQL less than the DEP recommended TQL. One is 
estimated value. Two detectable results are above the criteria but lower than the DEP recommended TQL. Monitoring is 
recommended for draft permit.  
 
 For the parameter 4,4-DDT, two results were estimated, and one result was ND reported in the application. Facility 
provided 3 additional results and all three were ND using a TQL less than the DEP recommended TQL and shows no 
concern.   
 
We are informed that there is no indication that 3,3-Dichlorobenzidine, Heptachlor or 4,4-DDT are used in processes or 
stored at industrial user facilities that would lead to their presence in the industrial wastewater discharged to the sanitary 
sewer system. We will reevaluate the reasonable potential for these parameters at the next permit renewal.  
 
TMS report, WQM report and TRC spreadsheet are attached for reference. 
 
Anti-Backsliding 
 
Chloride, Bromide, Sulfate: Monitoring for Chloride, Bromide, and Sulfate are eliminated. No reasonable potential for 
these parameters is determined based on TMS model. Historically PADEP was implementing monitoring for these special 
parameters and since PADEP has more than 7 years’ worth of data, a monitoring is no longer implemented unless 
required by other agencies, e.g. DRBC. Therefore, it is recommended that the existing monitoring requirements for 
Chloride, Sulfate and Bromide to be removed. This is justified by the anti-backsliding prohibition exception as stated in 40 
CFR 122.44(l)(2)(i)(B)(1). 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

12 

Phenolics, Total is eliminated from the permit. No reasonable potential for this parameter. New monitoring data constitute 
new information, and this satisfies the anti-backsliding prohibition exception as stated in 40 CFR 122.44(l)(2)(i)(B)(1). 
 
 

Development of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) 0 

Latitude 40º 7' 14.10"  Longitude -75º 27' 42.70" 

Wastewater Description: Stormwater 

 
 

Outfall No. 003  Design Flow (MGD) 0 

Latitude 40º 7' 9.20"  Longitude -75º 27' 28.40" 

Wastewater Description: Stormwater 

 
For stormwater discharges, the current monitoring requirements are continued to the new permit.   The following 
parameters are   monitored annually:  pH, CBOD5, COD, TSS, Oil and Grease, Fecal Coliform, TKN, Total Phosphorus, 
and Dissolved Iron.



 
 
 
                                                             Whole Effluent Toxicity (WET) 
 
 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: annual 

 
The dilution series used for the tests was: 100%, 60%, 30%, 8%, and 4%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 8%. 
 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP  
 
 

14 

 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
Based on the review of the WET test reports, there is no reasonable potential, and no WET limits are recommended. The 
standard WET condition based on the DEP WET SOP is incorporated in Part C of the draft permit. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP 
 

15 

 
 

 Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Recorded 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX 
5.0 

Inst Min Report XXX XXX 1/day Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 0.18 XXX 0.42 1/day Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
Nov 1 - Apr 30 2668 4002 XXX 22.5 

33.7 
Wkly Avg 45 1/day 

24-Hr 
Composite 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
May 1 - Oct 31 2135 3202 XXX 18 

27 
Wkly Avg 36 1/day 

24-Hr 
Composite 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Biochemical Oxygen Demand 
(BOD5) 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week 

24-Hr 
Composite 

Total Suspended Solids 3565 5348 XXX 30 
45 

Wkly Avg 60 1/day 
24-Hr 

Composite 

Total Suspended Solids 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Total Dissolved Solids XXX XXX XXX 1000 2000 2500 1/week 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP 
 

16 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 1/day Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 1/day Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/week Calculation 

Ammonia-Nitrogen 
Nov 1 - Apr 30 960 XXX XXX 8.1 XXX 16.2 1/day 

24-Hr 
Composite 

Ammonia-Nitrogen 
May 1 - Oct 31 854 XXX XXX 7.2 XXX 14.4 1/day 

24-Hr 
Composite 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/week 
24-Hr 

Composite 

Cadmium, Total XXX XXX XXX XXX Report XXX 1/month 
24-Hr 

Composite 

Copper, Total 3.62 
5.65 

Daily Max XXX 0.031 0.048 0.077 1/month 
24-Hr 

Composite 

Zinc, Total XXX XXX XXX XXX Report XXX 1/month 
24-Hr 

Composite 

3,3-Dichlorobenzidine (ug/L) XXX XXX XXX XXX Report XXX 1/quarter 
24-Hr 

Composite 

Heptachlor (ug/L) XXX XXX XXX XXX Report XXX 1/quarter 
24-Hr 

Composite 

PCBs Dry Weather Analysis 
(pg/L) XXX XXX XXX XXX Report XXX 1/year 

24-Hr 
Composite 

PCBs Wet Weather Analysis 
(pg/L) XXX XXX XXX XXX Report XXX 1/year 

24-Hr 
Composite 

PFOA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFOS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFBS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

HFPO-DA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP 
 

17 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Toxicity, Chronic - 
Ceriodaphnia Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - 
Ceriodaphnia Reproduction 
(TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - Pimephales 
Survival (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 

Toxicity, Chronic - Pimephales 
Growth (TUc) XXX XXX XXX XXX Report XXX See Permit 

24-Hr 
Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0026964 
Oaks WWTP 
 

18 

 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
 Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) XXX XXX XXX XXX Report XXX 1/year Grab 

Chemical Oxygen Demand 
(COD) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Suspended Solids XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Kjeldahl Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Iron, Dissolved XXX XXX XXX XXX Report XXX 1/year Grab 



 
 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
 Outfall 003, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 003 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) XXX XXX XXX XXX Report XXX 1/year Grab 

Chemical Oxygen Demand 
(COD) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Suspended Solids XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

Total Kjeldahl Nitrogen XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Iron, Dissolved XXX XXX XXX XXX Report XXX 1/year Grab 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 



 
 

 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

22 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

23 

 

 
 
  
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

24 

 

 
 
  
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

25 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

26 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

27 

 

 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

28 

 

 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

29 

 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

30 

 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

31 

 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

32 

 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

33 

 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

34 

 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

35 

 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

36 

 

 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

37 

 

 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

38 

 

 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

39 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

40 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

41 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

42 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

43 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

44 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

45 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

46 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet
 
NPDES Permit No. PA0026964 
Oaks WWTP 
 

47 

 
 
 
 


